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Test Report

NO: 2024-7A7C-BG0491

RIEHAL:  BUOAHPIR & AR AF

Feam AR LR A R ARk E

RS RME:  6QQ90x2/2.5. GQOT0x2/2.5.
GQQ100x2/2.5. GQQ120%x2/2.5.
GQQ150x2/2.5. GQQ180x2/2.5
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Jiu'an Testing and Certification Co.,Ltd









